

To protect the privacy of customers or suppliers of Salamander Jewelry.
We erased their address from this document.

Certificate Of Analysis

MATERIAL : Tin Bars	Date : 11-Jun-13
SHAPE : CAST BAR	
SIZE : 0.4 KG/BAR (4N5 Pb<20ppm)	PO-94893

Lot No.	Sn100A-B872	Sn100A Specification
Sn	99.9969	Remain
Pb	0.0009	0.0020 max
As	0.0004	0.0010 max
Bi	0.0003	0.0010 max
Cu	0.0003	0.0020 max
Fe	0.0004	0.0030 max
Ni	0.0001	0.0010 max
Co	<0.0001	0.0010 max
Ag	<0.0001	0.0005 max
Sb	0.0002	0.0020 max
Zn	<0.0001	0.0005 max
Cd	<0.0001	0.0005 max
Al	<0.0001	0.0005 max

All concentrations are expressed in % (m/m)

< = Less than

We hereby certify that the product is complying to the specifications of LME BS EN 610:1996 and ASTM B339-00

To protect the privacy of customers
or suppliers of Salamander Jewelry.
We erased their address
from this document.